



**SIDE SHIFT AND TILLER SHIFT ONLY**

-  Loctite 271 (92-809820)
-  Loctite PST Pipe Sealant (92-809822)
-  Loctite Master Gasket (92-12564-2)
-  2-4-C With Teflon (92-825407A12)

21848

Parts List					
Ref	Class	Part	Description	Qty	Footnote
1	872	9533A31	CYLINDER BLOCK	1	3
2	16	816194 5	STUD, (M6 x 32)	1	
3	22	15133	FITTING (45 Degree)	2	3
4	16	816194 4	STUD, (M6 x 50) (COMMERCIAL	1	
5	17	85171	PIN, Dowel	1	3
6	10	40001209	SCREW, (M10 x 60)	5	3
7	16	816194 5	STUD, (M6 x 32)	1	
8	16	42917 3	STUD	2	3
9	10	40019111	SCREW, (M5 x 35)	1	
10	11	40021 1	NUT, (M5)	1	
11	27	41417 2	GASKET	1	7,3
12		14112	REED BLOCK	1	3
13	27	41418 1	GASKET	1	7,3
14		41420A 3	PLATE, Carb Adaptor	1	3
15	21	14912 4	CHECK VALVE	2	3
16	10	40011108	SCREW, (M5 x 20)	3	3
17	32	99130122	TUBING, (20.00 Feet Bulk) (Cut to	2	3
18	25	822370	O-RING	2	7,3
19		14408	COVER	2	
20	10	40011107	SCREW, (M5 x 16)	4	3
21		823569	BALL, Threaded	1	
22	10	40011107	SCREW, (M5 x 16)	6	3
23		14406	COVER	2	3
24	25	86391	O-RING	2	7,3
25	27	86389 5	GASKET	1	7,3
26		NSS	NOT SOLD SEPARATE, Cover Ca:	1	
27	1028	8282A 1	COVER ASSEMBLY	1	3
28	22	39072	PLUG (BRASS)	1	
29	10	40003 31	SCREW, (M6 x 30)	5	3
30	22	94848	FITTING	1	
31	32	830756109	HOSE, (57.00 Inches Bulk) (Cut to	1	
32	22	99664	ELBOW	1	3
33	10	40003 33	SCREW, (M6 x 40)	2	3
34		14317 1	COVER	1	3
35	27	14318 3	GASKET	1	7,3
36	27	62386	GASKET	1	7
37		14586	THERMOSTAT	1	
38		NSS	NOT SOLD SEPARATE, Plug-Serial	1	
39	25	822370	O-RING	2	7,3
40		14407	COVER	2	3
41	54	82540A	STRAP	1	2